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The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . (A)Woven Scarf

Buyer . OUTDOOR PRAGUE s.r.o.

Sample Color . (A)black,white, purple

Composition : (A)100% Mulberry Silk

Manufacturer I Tcxtile Technology Co.,Ltd.

Country of Origin : China

Sample Receiving Date  :  Dec 22, 2022

Testing Period . Dec 23, 2022 - Dec 27, 2022

Test Result(s) . Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed . Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch

jack-yl_zhang(Account Executive)
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Test Result

Fibre Content
(Regulation (EU) 1007/2011 & ISO/TR 11827:2012 )

(A)
Body
Mulberry Silk* (%) 100

Remark: * We provide Mulberry silk due to the customer’s special operation, but we generally recommend silk in
EU market.
**Reference to GB/T 11951-1989.

**End of Report***
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